



4043

Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1		44333	THROTTLE LEVER	1		
2	10	827009	SCREW, (M5 x 40)	1		
3		826264	CAP	1		
4	24	826382	SPRING	1		
5		48039	CAP	1		
6		44335	SPARK ADVANCE LEVER	1		
7	10	814776	ADJUSTING SCREW, (M6 x 55)	3		
8	11	40021	NUT, (M6)	3		
9		42942	CAP	3		
10	10	40071 80	SCREW, (M10 x 45)	1		
11	23	55171	BUSHING	1		
12	24	73375	SPRING	1		
13	23	812930A 1	BUSHING	1		
14		NSS	NOT SOLD SEPARATE, Insert	1		
15	12	42980	WASHER	1		
16		42927	INSERT	1		
17	12	35459	WASHER	1		
18	11	40138 6	NUT, (M6)	1		
19		878170	SPARK ADVANCE ROD	1		
20		93421	SWIVEL BALL	1		
21		93254	SWIVEL BASE	1		
22	23	93248 1	BUSHING	1		
23	11	40138 6	NUT, (M6)	1		
24	12	69056	WASHER, (.255 x .620 x .03)	1		
25		878173	LINK	1		
26	23	93248 1	BUSHING	1		
27		14518A 2	THROTTLE CAM	1		
28	16	816194 9	STUD, (M6 x 44)	1		
29		NSS	NOT SOLD SEPARATE, Decal-Idle	1		